NATASHA KLEMM, MD

Dr. Klemm is a fifth-year gastroenterology resident at the University of British Columbia. She completed her medical school training at the University of Manitoba in 2019 and internal medicine residency at the University of British Columbia in 2022. During her training, she has published on a variety of gastroenterology topics. She has a special interest in inflammatory bowel disease and following completion of her residency, will undertake an advanced IBD fellowship at the Beth Israel Deaconess Medical Center in Boston.

Affiliations: Division of Gastroenterology, Department of Medicine, University of British Columbia, Vancouver, BC.

YVETTE LEUNG, MD



Dr. Yvette Leung graduated from University of Calgary Cumming School of Medicine and completed her internal medicine residency at the University of British Columbia. She subsequently completed her gastroenterology fellowship at the University of Calgary and an advanced IBD fellowship at the University of Chicago. She started as clinical faculty at the University of Calgary IBD Clinic and moved in 2016 to join the IBD Centre of BC in Vancouver British Columbia. She leads the IBD and Pregnancy Clinic and is an active clinical trials investigator. When she is not working she enjoys the great outdoors on the North Shore with her husband and two kids.

Affiliations: Division of Gastroenterology, Department of Medicine, University of British Columbia, Vancouver, BC.

ACUTE SEVERE ULCERATIVE COLITIS: REVIEW OF MANAGEMENT AND EMERGING TREATMENTS

Key Takeaways

- ASUC has a considerable risk of colectomy and complications, therefore decisions about medical vs surgical treatment should be made early on during hospitalisation to minimize morbidity.
- Emerging data supports Janus kinase (JAK) inhibitors as a new treatment opportunity for ASUC.
- There is still lack of randomized controlled data to fully understand optimal timing and sequencing of advanced therapies in ASUC.

Introduction

Acute severe ulcerative colitis (ASUC) is a medical emergency, with an overall mortality rate of 1%.¹ Patients with ulcerative colitis (UC) have a 20–25% rate of severe exacerbation requiring hospitalization for urgent medical treatment and surgical consideration.²⁻⁴ The rate of re-hospitalization for recurrent ASUC is 34.4%, and it typically occurs within 24 months of the index admission.⁵ Treatment requires a patient-centred multidisciplinary approach that includes gastroenterology, colorectal surgery,

and nutrition support, with the goal of minimizing disease complications, adverse events of treatment, and healthcare costs.⁶ Clinicians and patients have an increasing number of treatment options and additional safety issues to consider. We review the current approach to management and summarize emerging data on the use of novel agents to treat ASUC.

Initial management:

ASUC is largely defined by the Truelove and Witts criteria (Table 1), requiring six or more bowel movements, and at least one marker of systemic illness.⁴ The number of positive markers correlates with the risk of colectomy.7 Less commonly used criteria include the modified Mayo classification and the Montreal classification.² A recent study conducted by Adams et al. validated threshold values for C-reactive protein (CRP) \geq 100 mg/L, albumin \leq 25 g/L, and the Ulcerative Colitis Endoscopic Index of Severity (UCEIS) \geq 4 as predictors of steroid non-response.⁸ Patients with ASUC require hospital admission and a comprehensive evaluation to identify triggers, such as NSAID use and disease complications. The physical exam assesses nutritional status and screens for signs of an acute abdomen. The initial investigations include a complete blood count (CBC), extended electrolyte levels, a liver panel, albumin levels, CRP levels, and stool studies to identify coexisting infections, including Clostridioides *difficile (C. difficile)* enteric pathogens. An abdominal radiograph establishes baseline bowel dilation and detects free air from a perforation. Computed tomography should be ordered sparingly to minimize the cumulative radiation exposure in a predominantly young cohort. Within 72 hours, and ideally 24 hours, an unprepped flexible sigmoidoscopy is performed to assess the degree of mucosal inflammation and to obtain sufficient number of biopsies from severely effected areas for cytomegalovirus (CMV). Minimal insufflation is required to limit perforation risk and prevent worsening of symptoms. A pre-biologic workup is initiated, including a TB skin test or interferongamma release assays, chest radiograph, and hepatitis B serologies.

Initial management involves fluid resuscitation and either a clear fluid diet or low-residue enteral diet. Enteral feeding is preferred; however, parental nutrition may be required in severely malnourished patients. To induce remission, patients receive methylprednisolone 60 mg/day in divided dosing; higher doses do not confer a lower colectomy rate.² Based on recent data, immediately implementing advanced therapy, potentially avoiding corticosteroids may be reasonable in patients with a high risk of corticosteroid failure.⁸ An early surgical consultation is suggested to discuss colectomy as both first-line and rescue treatment.^{9,10} Venous thromboembolism (VTE) prophylaxis is required given the substantial VTE risk compared to that of the general population.^{2,9,10}

Response to treatment is evaluated daily with stool charting, a physical exam, CBC, and CRP levels. Any clinical worsening, including abdominal distention, warrants an urgent abdominal radiograph to evaluate for complications, including megacolon and perforation. A high level of clinical suspicion and close monitoring is required as corticosteroids may mask abdominal pain severity.

A special note on opiates:

Opiate use in hospitalized inflammatory bowel disease (IBD) patients does not improve pain scores and is associated with an increased risk of infections, bowel obstruction, perforation, and mortality.¹¹ Concerningly, opiate-naïve IBD patients are often prescribed similar doses to regular opiate users and are frequently discharged with new opioid prescriptions.¹¹ Best practices include analgesia with acetaminophen and opiate avoidance when possible. A pain service consultation is recommended if analgesia requirements escalate.

Response to corticosteroids

On day 3 of admission, patients are risk stratified using the Oxford criteria: those with more than 8 stools per day; or more than 3 stools per day and a CRP level of >45 mg/L are likely refractory to corticosteroids, and have an 85% colectomy rate.3 One-third of patients are unresponsive to corticosteroids and require rescue medical therapy or surgery.³ Predictors of a corticosteroid-refractory course include an albumin level of <30 g/L, a CRP level of >30 mg/L and endoscopic severity.⁷ A recent validated risk prediction model, that incorporates CRP \geq 100 mg/L (1 point), albumin ≤ 25 g/L (1 point) and UCEIS ≥ 4 (1 point) and UCEIS \geq 7 (2 points) was accurate in predicting CS non-response.⁸ Tools such as these may help with early identification of patients who are in need of rescue therapy.

Corticosteroid-responsive patients complete 3–5 days of methylprednisolone therapy before transitioning to an oral prednisone dose of 40–60 mg/day. Maintenance therapy is typically initiated within two weeks of discharge, along with a corticosteroid taper.² Although corticosteroidresponsive patients have lower colectomy rates, re-hospitalization rates are similar to corticosteroidrefractory patients.⁵

Rescue medical therapy

Infliximab

Infliximab (IFX) is an anti-tumour necrosis factor alpha (TNF α) agent and an established rescue treatment for corticosteroid-refractory ASUC. The short-term colectomy rate for patients receiving IFX at a dose of 5 mg/kg on weeks 0, 2, and 6, is 29% compared to 67% for those receiving the placebo.¹² In ASUC, substantial fecal losses of IFX occur, and accelerated dosing strategies have been evaluated. Strategies include an initial 10 mg/kg dose of IFX, or shortened infusion intervals.13 A recent metaanalysis found no significant difference in short or long-term colectomy rates between the accelerated and standard treatment groups; although a subgroup analysis demonstrated a trend toward lower colectomy rates with IFX at a dose of 10 mg/kg at 3, 12, and 24 month follow-ups.¹³ As such, current guidelines do not make recommendations on accelerated IFX dosing.⁹ From a pragmatic perspective, accelerated IFX dosing may be required for some patients. If surgery

is required despite IFX rescue therapy, recent data found no significant difference in infectious or surgical complications, reoperation, readmission, or mortality.¹³

Cyclosporine

Cyclosporine (CsA) is a calcineurin inhibitor that initially become a mainstay rescue treatment after Lichtiger et al. reported a significant clinical response with intravenous CsA at a dose of 4 mg/kg compared to placebo in corticosteroid-refractory severe ulcerative colitis (UC).¹⁴ Similar response rates were observed with CsA at a dose of 2 mg/kg intravenous (IV) compared to CsA at a dose of 4 mg/kg IV.9,10,15 A metaanalysis, which included the CYSIF and CONTRUCT trials, compared CsA (2 mg/kg IV) to IFX (5 mg/kg) as rescue therapy for ASUC. Among a subgroup analysis of randomized controlled trials (RCTs), the pooled rates of treatment response were not significantly different between treatments for short-term treatment response (IFX: 43.8% vs. CsA: 41.7%), 3 month (IFX:26.6% vs. CsA:26.4%), 12-month colectomy rates, and adverse events.¹⁶ However, in the subgroup analysis of nonrandomized trials, IFX was favoured over CsA for shortterm treatment response (74.8% vs. 55.4% respectively) and the 12-month colectomy rate (20.7% vs. 36.8%, respectively).¹⁶ Adverse events include infections, hypertension, renal impairment, seizures, and malignancy, which require close monitoring.¹⁶ Owing to the safety profile, and requirement for dose-adjustments, CsA is less frequently used than IFX in the management of ASUC.¹⁷ Following a response to CsA, patients are typically maintained on thiopurines; however, emerging evidence suggests vedolizumab and ustekinumab as maintenance therapy for ASUC.¹⁸

Tacrolimus

Tacrolimus is a calcineurin inhibitor that has been demonstrated to improve clinical outcomes in patients with steroid-refractory UC. However, tacrolimus has worse long-term outcomes compared to IFX in corticosteroid-refractory UC.¹⁸ Limited data exists for its use as rescue therapy in ASUC. A recent ASUC cohort study reported higher rates of short-term colectomy, medication discontinuation, and rehospitalizations with tacrolimus treatment compared to IFX.¹⁹ Tacrolimus is not currently recommended in treatment guidelines.^{9,10}

Tofacitinib

Tofacitinib is a small molecule oral agent that selectively targets Janus kinase (JAK) 1-3 signalling. There is mounting interest and use of tofacitinib in ASUC given its quick onset and particularly for IFXexposed patients. A systematic review of 148 ASUC cases, including the GETAID trial, evaluated tofacitinib as rescue therapy in IFX-exposed patients or as sequential treatment after failed IFX or CsA rescue therapy. Induction doses of tofacitinib were 10 mg twice a day or three times a day, and the pooled 30, 90, and 180-day colectomy-free survival was 85%, 86%, and 69%, respectively.²⁰ At follow-up, the rates of clinical and endoscopic remission were 35–69% and 55%, respectively.²⁰ A single-center observational study suggested that a short course of tofacitinib at a dose of 10 mg TID followed by tofacitinib at a dose of 10 mg PO BID may be more effective than tofacitinib at a dose of 10 mg PO BID.²¹ Earlier concerns regarding the risk of VTE, malignancy, and cardiovascular events have not been observed in long-term, real-world safety data.²² With the exception of an increased Herpes Zoster risk, rates of adverse events are similar to those of other UC treatments.²²

Upadacitinib

Upadacitinib is a novel, selective JAK-1 inhibitor with a rapid onset of action and clinical efficacy in UC patients with prior biologic and tofacitinib exposure.²³ Although the data is limited to case reports and small studies, the use of upadacitinib in anti-TNF-exposed ASUC patients is promising.^{24,25} In a study that included six patients who had previous IFX exposure and corticosteroid-refractory ASUC, upadacitinib was administered at a daily oral dose of 45 mg as rescue therapy.²⁶ By day 7, all of the patients demonstrated a clinical response and by week 16, five patients remained colectomy-free.²⁶ Further studies are needed before upadacitinib can be recommended as a rescue therapy.

Vedolizumab

Vedolizumab specifically targets the gut by selectively inhibiting the $\alpha 4\beta 7$ integrin and is a first line therapy in moderate to severe UC. Vedolizumab is not suitable as rescue therapy in ASUC given its prolonged onset of action. However, it may be an alternative to thiopurine maintenance therapy following calcineurin inhibitor induction. A recent review of 156 ASUC patients, many of whom had previous anti-TNF exposure, showed a colectomy-free rate of 65-69% when combined with CsA or tacrolimus as bridge therapy.¹⁸ The largest study involved 71 patients with severe UC in which 76% of them had ASUC. Vedolizumab was administered following CsA or tacrolimus rescue therapy, and the colectomy-free rates at 3, 12, and 24 months were 93%, 67%, and 55%, respectively.¹⁸ Currently, there are no RCTs evaluating vedolizumab in ASUC.

Ustekinumab

Ustekinumab is an IL12/23 antibody approved for treating moderate to severe UC. Its use in ASUC has garnered interest as many patients are previously exposed to anti-TNFs, vedolizumab, and small molecules. The literature is limited to three retrospective studies in which the majority of patients had previously been exposed to anti-TNFs and vedolizumab. Ustekinumab was initiated following calcineurin inhibitor rescue therapy and at follow-up, all patients were colectomy-free.¹⁸ Although the small sample sizes limit extrapolation to clinical practice, the foundation is laid for further evaluation.

Surgery

Increasingly, surgical options are discussed as an alternative to chronic medication management in UC. These options include a subtotal colectomy and ileostomy with potential re-anastomosis and formation of an ileal-pouch anal anastomosis later. However, patients remain wary of having a stoma and potential complications, such as pouchitis. Urgent colectomy carries greater risks of morbidity and mortality compared to elective colectomy, and understanding prognostic factors facilitates discussion about treatment outcomes. Predictors of colectomy include albumin levels of <30 g/L, CRP levels of >30 mg/L, C. difficile infection, endoscopic severity, previous thiopurine or anti-TNFa treatment, and the risk correlates to the number of predictors present.5,7,13 Patients who avoid colectomy within 3 months of the index attack have a colectomy-free survival of 93.5%, 81.5%, and 79.4% at 1, 3, and 5 years, respectively.⁵ Toxic megacolon, perforation, and massive hemorrhage are complications of ASUC and are indications for urgent colectomy.² Initial retrospective studies reported increased post-operative complications, such as infection, sepsis, and leak in patients with recent biologic use.²⁷ However, recent meta-analyses have not found an increased risk of post-operative complications in UC and Crohn's disease (CD) patients with anti-TNF and vedolizumab exposure.²⁷ Furthermore, the time interval from the last anti-TNF dose to surgery does not impact the risk of postinfectious complications and detectable serum levels are not associated with increased infection risk.²⁷ The use of advanced therapy should not impact surgical decision making.

Sequential Rescue Therapy:

Sequential rescue therapy refers to the use of IFX therapy following CsA rescue therapy, or vice versa, to avoid colectomy in ASUC. Gisbert et al. have shown that the colectomy-free rate of sequential therapy with IFX following CsA was 58%, and 42% when CsA was administered after IFX.¹⁸ However, the sample size was too small to make a comparison of efficacy, and the overall adverse event rate and mortality was 26% and 0.88%, respectively, which is similar to the findings in previous meta-analyses.¹⁸ Risks of this strategy include delaying necessary surgery and additive immunosuppression leading to increased infections.¹⁸

Therapeutic Drug Monitoring

Therapeutic drug monitoring (TDM) may be a useful strategy for guiding anti-TNF therapy dosing in moderate to severe UC. Optimizing drug levels in ASUC can theoretically improve outcomes. ASUC patients who are refractory to corticosteroids have improved clinical and endoscopic remission rates and colectomyfree rates when IFX levels are detectable.²⁸ Lower IFX levels are common in ASUC given the significant inflammatory burden and increased fecal loss and clearance of IFX. The development of strategies to optimize drug dosing remain challenging due to drug pharmacokinetics and limited availability of point of care TDM.²⁸ Furthermore, limited data exists on the use of TDM with accelerated IFX dosing and the optimal target levels for ASUC remain unknown.²⁸

Antibiotics

The literature does not support the use of antibiotics to induce remission in UC. A recent Cochrane review, which mostly included severe UC patients, found no difference between antibiotics and placebo for induction.²⁹ Data specific to ASUC is lacking. Based on earlier studies in this review, North American guidelines recommend against the use of antibiotics for the treatment of ASUC.^{9,10}

Conclusion:

ASUC has a considerable risk of colectomy and complications. Patients require close monitoring and early recognition of a limited response to corticosteroids, prompting early rescue medical therapy or surgery. For patients who are refractory to corticosteroids, CsA and IFX are the mainstay treatments. However, the recent availability of small molecule therapies and newer biologics has sparked renewed interest in innovative strategies for ASUC management. Increasingly, patients are exposed to more than one advanced therapy prior to hospitalization; therefore, deciding whether to attempt further therapy in the setting of ASUC is not straightforward. We recommend that all patients with ASUC be managed or transferred to an expert centre, when possible, in which both colorectal surgeons and gastroenterologists collaborate closely to optimize safety outcomes for this potentially life-threating condition.

Correspondence:

Yvette Leung, MD Email: leungyvette@hotmail.com

Financial Disclosures:

N.K.: None declared Y.L.: None declared





Table 1: Investigations & Management of ASUC; courtesy of Yvette Leung, MD and Natasha Klemm, MD

Clinical Pearls

- ASUC is a potentially life-threatening condition
- 1/3 of patients are steroid-refractory
- Predictors of a steroid-refractory course include: albumin <30 g/L; CRP >30 mg/L; and endoscopic severity
- Inflixmab & Cyclosporine are mainstay rescue medical therapy
- As patients become increasingly exposed to biologic therapies, newer agents are required as rescue medical therapy
- Newer agents, such as Tofacitinib, improve colectomy-free survival in steroid-refractory ASUC
- Predictors of colectomy after a steroid-refractory course include: albumin <30 g/L, CRP >30 mg/L, C. difficile infection, endoscopic severity, and previous thiopurine or anti-TNFa treatmentimproved colectomy-free
- Therapeutic Drug Monitoring may have a role in ASUC management, but further research is required before implementation in clinical practice

References:

- Dong C, Metzger M, Holsbø E, Perduca V, Carbonnel F. Systematic review with meta-analysis: mortality in acute severe ulcerative colitis. Aliment Pharmacol Ther. 2020;51(1):8-33. doi:10.1111/apt.15592
- Nakase H. Acute severe ulcerative colitis: optimal strategies for drug therapy. Gut Liver. 2023;17(1):49-57. doi:10.5009/gnl220017
 Travis SP. Farrant, JM. Ricketts C. Nolan D.J. Mortensen NM. Kettlewe
- Travis SP, Farrant JM, Ricketts C, Nolan DJ, Mortensen NM, Kettlewell MG, et al. Predicting outcome in severe ulcerative colitis. Gut. 1996;38(6):905-910. doi:10.1136/gut.38.6.905
- Truelove SC, Witts LJ. Cortisone in ulcerative colitis; preliminary report on a therapeutic trial. Br Med J. 1954;2(4884):375-378. doi:10.1136/ bmj.2.4884.375
- Festa S, Scribano ML, Pugliese D, Bezzio C, Principi M, Ribaldone DG, et al. Long-term outcomes of acute severe ulcerative colitis in the rescue therapy era: a multicentre cohort study. United European Gastroenterol J. 2021;9(4):507-516. doi:10.1177/2050640620977405
- Kaplan GG, Kuenzig ME, Windsor JW, Bernstein CN, Bitton A, Coward S, et al. The 2023 impact of inflammatory bowel disease in Canada: COVID-19 and IBD. J Can Assoc Gastroenterol. 2023;6(Suppl 2):S76-s82. doi:10.1093/jcag/gwad019
- doi:10.1093/jcag/gwad019
 Gupta V, Mohsen W, Chapman TP, Satsangi J. Predicting outcome in acute severe colitis-controversies in clinical practice in 2021. J Crohns Colitis. 2021;15(7):1211-1221. doi:10.1093/ecco-jcc/jjaa265
- Adams A, Gupta V, Mohsen W, Chapman TP, Subhaharan D, Kakkadasam Ramaswamy P, et al. Early management of acute severe UC in the biologics era: development and international validation of a prognostic clinical index to predict steroid response. Gut. 2023;72(3):433-442. doi:10.1136/gutjnl-2022-327533
- Feuerstein JD, Isaacs KL, Schneider Y, Siddique SM, Falck-Ytter Y, Singh S. AGA Clinical Practice Guidelines on the management of moderate to severe ulcerative colitis. Gastroenterology. 2020;158(5):1450-1461. doi:10.1053/j.gastro.2020.01.006
- Bitton A, Buie D, Enns R, Feagan BG, Jones JL, Marshall JK, et al. Treatment of hospitalized adult patients with severe ulcerative colitis: Toronto consensus statements. Am J Gastroenterol. 2012;107(2):179-194; author reply 195. doi:10.1038/ajg.2011.386
- Berry SK, Takakura W, Bresee C, Melmed GY. Pain in Inflammatory bowel disease is not improved during hospitalization: the impact of opioids on pain and healthcare utilization. Dig Dis Sci. 2020;65(6):1777-1783. doi:10.1007/s10620-019-05906-x
- Järnerot G, Hertervig E, Friis-Liby I, Blomquist L, Karlén P, Grännö C, et al. Infliximab as rescue therapy in severe to moderately severe ulcerative colitis: a randomized, placebo-controlled study. Gastroenterology. 2005;128(7):1805-1811. doi:10.1053/j.gastro.2005.03.003
- Nalagatla N, Falloon K, Tran G, Borren NZ, Avalos D, Luther J, et al. Effect of accelerated infliximab induction on short- and long-term outcomes of acute severe ulcerative colitis: a retrospective multicenter study and meta-analysis. Clin Gastroenterol Hepatol. 2019;17(3):502-509.e501. doi:10.1016/j.cqh.2018.06.031
- Lichtiger S, Present DH, Kornbluth A, Gelernt I, Bauer J, Galler G, et al. Cyclosporine in severe ulcerative colitis refractory to steroid therapy. N Engl J Med. 1994;330(26):1841-1845. doi:10.1056/nejm199406303302601
- Van Assche G, D'Haens G, Noman M, Vermeire S, Hiele M, Asnong K, et al. Randomized, double-blind comparison of 4 mg/kg versus 2 mg/kg intravenous cyclosporine in severe ulcerative colitis. Gastroenterology. 2003;125(4):1025-1031. doi:10.1016/s0016-5085(03)01214-9
- Narula N, Marshall JK, Colombel JF, Leontiadis GI, Williams JG, Muqtadir Z, et al. Systematic review and meta-analysis: infliximab or cyclosporine as rescue therapy in patients with severe ulcerative colitis refractory to steroids. Am J Gastroenterol. 2016;111(4):477-491. doi:10.1038/ajg.2016.7
- Eronen H, Oksanen P, Jussila A, Huhtala H, Helavirta I, Ilus T. Long-term outcomes of patients with acute severe ulcerative colitis treated with cyclosporine rescue therapy. Scand J Gastroenterol. 2023;58(5):483-488. doi:10.1080/00365521.2022.2143727
- Gisbert JP, García MJ, Chaparro M. Rescue therapies for steroid-refractory acute severe ulcerative colitis: a review. J Crohns Colitis. 2023;17(6):972-994. doi:10.1093/ecco-jcc/jjad004
- Takahashi T, Shiga H, Tarasawa K, Shimoyama Y, Naito T, Moroi R, et al. Comparative effectiveness of tacrolimus and infliximab in hospitalized patients with ulcerative colitis. Clin Transl Gastroenterol. 2024;15(1):e00642. doi:10.14309/ctg.000000000000642
- Steenholdt C, Dige Ovesen P, Brynskov J, Benedict Seidelin J. Tofacitinib for acute severe ulcerative colitis: a systematic review. J Crohns Colitis. 2023;17(8):1354-1363. doi:10.1093/ecco-jcc/jjad036
- Berinstein JA, Sheehan JL, Dias M, Bernstein EM, Steiner CA, Johnson LA, et al. Tofacitinib for biologic-experienced hospitalized patients with acute severe ulcerative colitis: a retrospective case-control study. Clin Gastroenterol Hepatol. 2021;19(10):2112-2120.e1. doi:10.1016/j. cgh.2021.05.038
- Sandborn WJ, D'Haens GR, Sands BE, Panaccione R, Ng SC, Lawendy N, et al. Tofacitinib for the treatment of ulcerative colitis: an integrated summary of up to 7.8 years of safety data from the Global Clinical Programme. J Crohns Colitis. 2023;17(3):338-351. doi:10.1093/ecco-jcc/ jjac141
- 23. Krugliak Cleveland N, Friedberg S, Choi D, Hunold T, Choi NK, Garcia NM, et al. P724 Upadacitinib is effective and safe in tofacitinib-experienced patients with ulcerative colitis: a prospective real-world experience. Journal of Crohn's and Colitis. 2023;17(Supplement_1):i854-i856.

doi:10.1093/ecco-jcc/jjac190.0854

- Zinger CH, Ringel Y, Eitan M, Openhaim M, Kayless H, Stein A, et al. Upadacitinib for acute severe ulcerative colitis. Inflamm Bowel Dis. 2023;29(10):1667-1669. doi:10.1093/ibd/izad180
- Ali NM, Shehab MA. Upadacitinib as a rescue therapy in acute severe ulcerative colitis: a case report and review of the literature. Am J Case Rep. 2023;24:e940966. doi:10.12659/ajcr.940966
- Gilmore R, Tan WL, Fernandes R, An YK, Begun J. Upadacitinib salvage therapy for infliximab-experienced patients with acute severe ulcerative colitis. J Crohns Colitis. 2023;17(12):2033-2036. doi:10.1093/ecco-jcc/ jjad115
- Lee KE, Sizemore JA, Kim G, Shen B, Sands BE. Impact of biologics and small molecule agents on postoperative complications in inflammatory bowel disease: a systematic review. Dis Colon Rectum. 2024. doi:10.1097/ dcr.000000000003222
- Gordon BL, Battat R. Therapeutic drug monitoring of infliximab in acute severe ulcerative colitis. J Clin Med. 2023;12(10). doi:10.3390/ jcm12103378
- Gordon M, Sinopoulou V, Grafton-Clarke C, Akobeng AK. Antibiotics for the induction and maintenance of remission in ulcerative colitis. Cochrane Database Syst Rev. 2022;5(5):Cd013743. doi:10.1002/14651858. CD013743.pub2